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L5 e it 18650 3. 6V 3350mAh 12. 06Wh
5L AR Chinese
NameofSample| o4 Li-ion Battery 18650 3.6V 3350mAh 12. 06Wh
English
HE%5 1120050155
Sample No.
Py WIT KR AT
Consignor ZHEJTANG DAHUA VISION TECHNOLOGY CO., LTD.
A A Wi R AL AR
Manufacturer ZHEJTANG DAHUA VISION TECHNOLOGY CO.,LTD.
— BT Ok TR OMIEI AL 1) R AT

Test method

ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 UNITED NATIONS “Recommendations on the TRANSPORT
OF DANGEROUS GOODS™ Manual of Tests and Criteria ST/SG/AC. 10/11/Rev. 6 Amend. 1
Section 38. 3

BAE CRTRERYERNET K% AT

-ﬂ]i*ﬁl‘fﬁ- IST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 UNITED NATIONS "Recommendations on the TRANSPORT
Criterion OF DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC. 10/11/Rev. 6 Amend. 1
Section 38. 3
Wy
Aﬁ-w A W e, [ RY RL R AR
ppearance Blue Cylinder plasties film shell
#&'ﬁ-% B ¥ 2020-05-13 #ralEeie 0 8 2020-05-19 — 2020-06-11
Accepted Date Test Date
¥oml 7% B i P AL AR ; 4 ) oAb K B B A A Tl SR RO
Altitude simulation, Thermal test,Vibration, Shock, External short
Test ltems circuit, Impact, Overcharge, Forced discharge
R, EEEMTTEECA R O R Em a v A5 ket T4 )
ST/SG/AC. 10/11/Rev. 6 Amend. 1 38. 3brofEK .
b W= The sample has passed the test items of UNITED N sndations on the
TRANSPORT OF DANGEROUS GOODS™ Manual of Tests /AC. 10/11/Rev. 6
Conclusion Amend. 1 38.3

R ( It] (Pate)

#&wﬁr

nf fo L JL e HitiRechargeable Single Cell Bmk_ ery 2 .

Comment ' o (d < /
E IR ST R i 4 ATy
Consignor 310053
Address Post Code
LY 3 5‘: FH %% ﬂ
Approver: % 2 Checker: &ﬁ)* Compiler: ﬁ
"y _
Titles wE TFEE (Vice chief engineer)
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gp | BATE 2| ARERIAARRS - P
N Standan rocsi et SRR | KRR | &
No ame of Test andard requirement or The Test R it C \usi R y
' ltems Clause Number of Standard esu onclusion emar
A OO fap iz i s w3/
R #ET W) ST/SG/AC. 10/11/Rev. 6 Amend. | 38.3 | 4 % 1
1 ; w67 1 Caa Ausefdi o
A_ltltUde UN Manual of Tests and Criteria See. Appendixil P':i‘-il‘li
simulation ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section o
484 Test T.1
AWM OCT RSzl w8k
PR, ALT D ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 | WEH & 2
! Thermal test |inioriul of Tests and Ceitori See Appendix 2 i /
\.t.llllul. ... ’ L.r-,Lr-, Qm Lriter |.|_ . Passed
ST/SG/AC, 10/11/Rev. 6 Amend. 1 Section
38. 3 Test 7.2
BCAH O T amk tetz a4 fiix
, zh ﬁiz;lir} ST/SG/AC. 10/11/Rev. 6 Amend. | 38.3 | Bp{ & 3 N
. : ; =T 3 See Appendix 3
Vibration l_\..\’.fnu,u.l of Tests and Criter i PRI P;l:;smi
.\f.-&lu- AC, 10/11/Rev. 6 Amend. | Section
} Test T.3
l[*. K (X Do oy i Bus My
ik it T \Im./ac 10/11/Rev. 6 Amend. | 38.3 | WE 4 4
4 3 T. 4 o . Tt 2 /
Shock I..\ ,!“.'T“'.ﬂ of Tests ,fmi Criteria welonendis 4 P;:‘;M,d
ST/SG/AC. 10/11/Rev. 6  Amend. | Section
JB d Test T.4
BAN (KT el e mm T b,
) S f‘lilffﬂ}: ST/SG/AC. 16/11/Rev. 6 Amend. | 38,3 | W &% 5 |
2 E wieT. 5 See Appendix 5 E i
xterr_:al §h01‘t UN Manual of Tests and Criteria Passed
circuit ST/SG/AC. 10/11/Rev. 6 Amend. | Seetion o
38.3 Test T.a
el (X ] el e M T L.i‘FHFUh
W WEF M) ST/SG/AC. 10/11/Rev. 6 Amend. 1 383 | WEHR 6
b Impact LHE%HT . I of Tests and Criver EaempmoeniC.x 6 ik
. ..II'IlI..l o {;h{,b afﬂl rites I.T ; PHSHN[
ST/SG/AC 10/11/Rev. s Amends 1 Seetion
38.3 Test T.6
HCG I 6 b TRy #15 Wi by
i‘I}EEE AEFM D ST/SG/AC. 10/11/Rev. 6 Amend. | 38, 3 W2 7
7 4. 7 See Avpendi e
Overcharge ]..\ \"fm“l of Tests i%l’]d i,'ril-‘rm. . ke fppendix PL“I;Sl‘d
ST/SG/AC. 10/11/Rev. 6 Amend. | Section
8.3 Test T.7
BaM X itttz mrrdil s stk
Wkl #ETH) ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 | HipH % 8
8 | Porced discharge IDEW N R See Appendix 8 i i
..,\‘!'f“”'l_l ”I. TLJ'.HL.\ 'r!.ﬂd Criter ia Passed
ST/SG/AC, 10/11/Rev. 8 Amend. | Section
8.3 Test T.8

B :21°C-25°C ; AR - /%

temperature:21°C-25°C ;Ambient humiditv:/%

Een (28 2 S0

Test Environment Ambient

Condition
AR A
" Test It
2 LRI H AL “L
Subcontracted Test e 95%‘ x 4 AR L)
Condition Subcontracted | Name Post Code
Laboratory Mo bk &,
Address Tel
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A5 1 RmFE LA |
No. Name of Test [tems Altitude simulation
5 B2k A XIEA] Before RIJE After F#RE S HAE T
%5 Sample Status RE gk )i 3 F 39 /E | Mass Loss | Residual | L&
Sample Mass ocv Mass ocv OCV | Other
No. ‘g vV g vV % /% Event
001 | iGokekt 1 518542 | 4.16 | 51.8552 | 4.16 0.00 | 100.00 | ©
002 | st | 518264 | 416 | 51.8274 | 4.16 0.00 | 100.00 | ©
003 | |yeonsh® | 519252 | 4160 | BL9262 | 4.16 0. 00 100.00 | ©
004 | | iemERl | 518879 | 4.16 | 51.8882 [ 4.16 0. 00 100.00 | ©
005 | ookt | sL8117 | 416 | 51.8121 | 4.16 0. 00 100.00 | ©
006 | soornias | 51 75a SRS 1T SR 4. 16 0.00 | 100.00 | ©
007 | saerri ket o 4520187 | 416 | 520192 | 4.16 0.00 | 100.00 | ©
008 | psverirrt o 52 2015 | 416 | 52.2026 | 4.16 0.00 | 100.00 | ©
009 | ssevorriradesy | 51.8212 | 4160} 51.82167| «4.16 0. 00 100.00 | ©
010 | soorrtrd e | 51.8172 | 416 | 51.8175 | 4.15 0. 00 99.76 | ©
3\ g gffhis space intentionally
&ix: L-im V-mA D-MKR R-E F-RK 0-ARK. LA, LHK, LRE. LXK,

Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage No Venting,
No Disassembly,No Rupture & No Fire.




b B4 TR A A PR E)
B o R E-HE 2

Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly.No Rupture & No Fire.
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A5 9 BRRE 24 | B
No. Name of Test Items Thermal test
XEE AT Bef XE B A
%5 Sample Status RE |FFREE RE F# & /& | Mass Loss| Residual | B &
Sample Mass ocv Mass ocv OCV |Other
No. ‘g v ‘2 'V % % Event
001 | oye ot o |51.8552 | 4.16 | 51.8533 L1 0. 00 98.80 | o
002 | oy rrER | 518274 | 416 | 518257 4.1l 0.00 | 98.80 | o
003 | geckerl | 519262 | 416 | Blio244 | 411 0. 00 98.80 | o
004 | iRt | 518882 | 4.16 | 51.8876 | 4.11 0.00 | 98.80 | o
WA | ) 4
005 | ookl | 518121 | 416 | 51.8109 | 4.11 0.00 | 98.80 | o
250YC5E 4 F =1 TR "
006 | seenrors e o | 51 75280l 161 STRRE00 4. 11 0. 00 98.80 | o
007 | socro s o 0192 4.16 | 52.0171 111 0. 00 98.80 | ©
008 | sy poa et 52,2026 [ 416 | 52.2012 [ 4.11 0.00 | 9880 | o
DRV A [
009 | ssererrs oty | 51.8216 | 416°.] 51.8200| =« 4.1 0. 00 98.80 | o
010 | o goedhlt o 151.8175 | 4.15 | 51.8165 .11 0. 00 99.04 | o
orere ¢fThis space intentionally
A A left blank
&iE: L-iR V-ImA D-ARR R-#E F-&2 K -k, LhA. LMK, AR, LAK,
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A5 3 BRAE 24 | &)
No. Name of Test Items | Vibration
= kA X A] Before KIS After FFERE| M GE| Lk
%5 Sample Status RE FBbE| AE | FBELE|MassLoss| Residual | RE
Sample Mass ocv Mass ocv ocv Other
No. /g v g IV /% /% Event
001 | iqoehkt o [51.8533| 411 [ 51.8580 | 4.1 0.00 | 100.00 | o
002 | |eroedk®  |51.8267| 4.11 | 518309 | 4.1 0.00 | 100.00 | o
1ICYCTE 4 ey - . e P y ; v
003 iCie Futle harsed | 519244 4.11 51. 9286 4.10 0. 00 99. 76 0
004 | | ororRt 518876 411 [ 518912 | 4.10 0.00 | 99.76 | o
005 | |yerorrkm o |51.8109| 4N 51.8163 [ 4. 11 0.00 | 100.00 [ o
- 25CYCTE4 T iy - -
006 | sooremtir deged | 51 7300 RSN STRINE a1 1 0.00 | 100.00 | o
007 | proprchhen . 4820171 | 411 [520226| 41 0.00 | 100.00 | o
25CYC5E 4 fe iy = ; ; = an
008 | oo rorsy ad52.2012 | 481 | 52.2097 | 4.1 0.00 | 100.00 | o
009 | Lacrerrrd  fis1.8200| 4.1 @ 51.8240 | 4.1 0.00 | 100.00 [ o
010 st 51.8165 | 4.11 | 51.8221 | 4.1l 0.00 | 100.00 | o

25CYC Fully charged

. -2z 2dThis space intentionally
o
J‘ I“L[f left blank

@ix: L-hm V-imA D-ARIK R-K F-RK 0-REk. RimA. LMK, LRE. LK.
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage.No Venting,
No Disassembly,No Rupture & No Fire.
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Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.

6/11
5 P AR R B L AR Mty
No. Name of Test Items Shock
RIS AT Befor R E Afte
# o HLRA L ; - RERE | FEALE | L
%BE Sample St;;us FE | FREE| AT F359, /& | Mass Loss | Residual | L&
Sample Mass ocv Mass oCVv ocVv Other
No. /g IAY% /g A% /% %% Event
001 | oyt turiy e o | 51.8580| 4.11 | 51.8594 [ 4.10 0. 00 99.76 | o
ICYCE A A & ; = 7,
002 | v ruri et o | 518309 411 | 518321 | 4.10 0. 00 99.76 | o
003 | oyeporns®e 519286 4100 | 51,9289 | 4.10 0.00 | 100.00 | o
004 | ovoponrid o | 5.8912] 410 [51.8925 | 4.10 0. 00 100.00 | o
005 | jovernenn o | 518163 4.8 | 51885 | 4.10 0. 00 99.76 | o
006 | soreras s o | 5148881 P4 AT | 51.7361°f 4o 0.00 99.76 | o
007 | scvorir ot 8370226 | 41 | 52.0284 | 4.11 0. 00 100.00 | ©
008 | sseverriirt o | 52.2037| 411 [52.2023 | 4m1 0.00 | 100.00 | o
009 | ssooera ki o | 518240 411 |'51.8298 | 4.10 0. 00 99.76 | o
010 | . pornres W SRao01 | 441 | 51.82%80 | 4.10 0. 00 99.76 | o
v 1=z 4his space intentionally
J‘ R~ left blank
&ii: L-#R/ V-RA DMKk R-KA F-RK 0-REk. RAA. LMK, LA, LK.
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A% s BRT B L A b 4

No. ' Name of Test Items External short circuit
s HRRA it s PSR
Sample No. Sample Status M. Exlem;a%:Temperalure Other Event

001 m:l{;iﬁf‘ﬁﬂ;%;,l n6. 8 0

003 R 57.6 0

004 |t‘\"(l“cly-“li;;fj\ﬁ:igr-el 26. 9 0

005 lI'th":;:-l\fl[:f‘fﬁhcz%gt'fl He2 %

006 Jlf?‘giﬁ:‘*ﬁf“ 57.1 0

007. 25('5?15????11;%31-.1 28.0 0

008 zuf?f;ﬁﬁj Tﬁfrgmi 57.8 0

009 h{fg(gﬁlﬂf fﬁ&;%gu-.i 28. 1 0

010 21152?5???{%11314:4 ol 0
RS This space intentionally left

blank

&ii: D-MK R-3E F-RK 0-RMK. ARK. L&KL,
Note: D-Disassembly R-Ruptur F-Fire O-No Disassembly,No Fire & No Rupture.
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A5 6 AR A B & AR fifi L
No. Name of Test ltems Impact
Hath s HERE o ke FAeI R
Sample No. Sample Status M, I-,xtcmil:Tem perature Other Event
:
;
;
014 1(‘errfa{;}r-f{ﬁ:iﬁrv 23.4 0
- J)iij(”jfﬂi)(:(}:::t ty i - 9
i J%ri:”;(ms ﬂéﬁi ty 23.1 0
oo | A X ;
020 zs:i?ggﬂs Tiruml ty 23.3 0
BLFZS 1 This space imntentionally lef't

blank

&iE: D-ARR F-RK 0-AMk. LK.
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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=3 :

A RR B 2 AR

V)

No. Name of Test Items Overcharge
Homs HERA omigi
Sample No. Sample Status Othes Event

021 LCIC Poly shased 0

022 1{'\'tl"rlh;ﬁﬁ:‘.i-ﬁ,l}:ged °

023 1 (‘\'t]‘(lggﬁl: \4. l{;-‘l lnlzl ged N

024 ll'Yl_i'l.‘[iE:I‘;Ll{f‘hlfﬁ;t{:"gt"-d ©

025 h,tffflif? rf-ﬁr:{;l-gpd !

026 iuujs(;:ﬁfﬁnffﬁwd ?

027 sscre ol ’

028 M:;}L}ﬁﬁfr‘ fﬁrlatul'-gpd 2
L2 This space intentionally left blank

#ix: D-RIK F-A K 0-RMik. RAKX,

Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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A3 ; BRAA LA | @R
No. ' Name of Test [tems Forced discharge
Has5 HaRE AR
Sample No. Sample Status Other Event
029 1CYC lf-{‘zlerLIT_vETifi-llliu-gmi 0
030 1CYC lfi:{irlfj:irfclr%am--.i 0
031 ngﬁﬁgﬁwi 0
032 1CYC lrﬁmf%ﬁiﬁwm 0
033 LcYC lf‘r:!trl??ini‘sarg:-.i 0
034 {610 Pesht i 0
035 1CYC 1I~L::1Clﬁ\? fi?cil?argml 0
036 1CYC ];arltl?%lﬁ'i?an ged 0
037 1UW}¥$T?€§§jirwwi 0
038 1cYC Il»‘rji 1‘}_\;6 :‘Lﬁi -fr%q rged Y
039 25( 'Y[gsgflc ;Tﬁfﬁ*ﬁ rged 0
040 2 Sf‘Y[:_) 5; 1? Cl;\": ?ii;kcrllf’arﬁed 0
041 35:‘\‘(?5}9 (fo ff;ihijl'in-gl d 0
042 EﬂYfigTﬁffiijirwwi 0
043 zmnzﬁr(:fl? ?;fi -lllia rged 0
044 3:'1{'\'{%:5;3.1{‘1%i‘ri&i‘ﬁu'gvd 0
045 Jaf‘ffzj};;lrlfi ?jﬁifl{:}; rged 0
046 HﬁfﬂfiuTﬁFﬁ?ﬁiEuﬂvd 0
047 25{'\’{?!‘12?’1(]%?i}‘f."}{ilI'gm[ 0
048 3&T§i$?ﬁ?§ﬁiﬁﬂﬂﬂl 0

&ix: DK F-RK 0-LMKR, LAX.
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.

AT
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